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Test Ceriificat

Bautech International LL.C Report Number A 300064 . Issue
P.O. Box 27922 Page 1of2
Dubai Order Number POD-001997
U.AE. Date Tested 12/01/13
Date Reported 17/01113
Attn: Mr. Waleed El - Hussein
Item - 20mm Dia. Threaded Coupler; Ref: D300045

Material Grade: B500B; Coupler |D: CBT(Dia.)20281012
Project: DCL Certificate

Specification - Client Requirement (BS 8110-1:1997)

Dimensions Area UTL UTs Fracture Location Fracture Type
- [ ] | [KND | [N/mn?]
001:Coupled Rebar 20.00 314.16 210.50 670 | Rebar
002:Coupled Rebar 20.00 314.16 208.20 663 | Rebar
003:Coupled Rebar 20.00 314.16 209.10 666 | Rebar

tem 01: Permanent Elongation at 60% SMYS = 0.038 mm
Item 02: Permanent Elongation at 60% SMYS = 0.020 mm
Iten 03: Permanent Elongation at 60% SMYS = 0.011 mm

Certificate Comments

Test Instructions

1) Apply 30 kN pre-load to assembly

2) Fix extensometer and transducer at approx. 70 mm GL

3) Zero extension ax1s on x- Y

4 Apo]y tensile load equ1va evt to 60% of the YS (300 N/mm2)

94°.2 kN(loading rate 1 / second max)

5) Terminate load app11cat1on at 10% YS

6) Measure permanent set (maximum specified = 0.1 mm)

/) Remgve extensometer

8) Apply tensile load on test sample until fracture

(Toading rate of 120mm/min
———————————————————————————————— nd of Text
Tested by Exova Abu Dhabi Laboratory

For and on authority of
Exova Limited (Abu Dhabi)

Thosa rasults pertain only to Wha Reim(s) testad as sampled by the cllent unless otherwise indicated,
Registered Office: Exova Limited - At Dhabi, PO Box 8181, Abu Dhabi, United Arab Emirates, Cammescial Licenca No, 1001732
The centont of this report are g d by ouw lorms ard i
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SK Engineering Report Number A 200941 :Issue 1
Pl Staff Accomodation and Page 1of 1

Construction Order Number Contract

Abu Dhabi Date Tested 18/02/12

UAE Date Reported 19/02/12

Attn: Mr. Mohammed Masood Ahmed

Item - 20mm Dia Threaded Coupled Rebar

Project: Pl Staff Accomodation - 5998

Project Owner: ADNOC; Main Contractor: SK Engineering
Consultant: E C G; Source: Steel Rebars from Site
Supplier: Bautech International

Date of Sampling: 13/02/2012 @ 10.00 AM

Location: Pl 5998 Project Site

Client Ref: CBT Sample-002

Specification - BS 4449-1988 & 1997

Dimensions Area UTL uTs Fracture Location Fracture Type
[nm] [w?) | [kN] | [N/mn?)
001:Coupled Rebar 20.00 314.16 194.90 620 | Rebar

Certificate Comments

Test Instructions
Ap p]{ Tensile Load to the Coupled rebar sample at a rate of 120mm/min

unt1 Fracture.
Tens1le Strength calculated based on the nominal area given in
BS 4449: 1997
------------------------------ End of Text
Tested by Exova Abu Dhabi Laboratory
For and on authority of
Exova Limited (Abu Dhabi)
Witnessed DY e s )
S.K.Engineering Rep ADNOC Representative
I )
Exa»u dﬂh
\_,--h_yl ) T EINE]
P OBorHT Anihct: 0N
1 Ur ch Emirato;
This document may not be reproduced ather than in full. sxcept with the prior wrltton approval of the issulng laboratory. Tel+971(0)2 868 2345 Fax:+97) (HrEid 1'01'5

These rosults pertain only o the item(s) tested as sampled by the client unless otharwiso indicated
Registered Offico: Exava Limiled - Abu Dhabi. PO Box 9121, Abu Dhabl. United Arab Emirates. Commeicial Licence No. 1001732
The content of this report are governed by our standard terms and conditions.
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Client  SK Eng1neer1ng Ref No A200941 : Issue 1

PT Staff Accomodaticn and MIF No 00421

Construclion

ﬁpg Dhabi Ord No Contract
Contact Mr. Mohammed Masood Ahmed Date Instructed 14/02/12
fel No 050-8297846 Date Received 14/02/12
Fax No _ 02-5580750 ‘ Date Required 20/02/12
Material CARBON STEEL - Engineer Mechanical Test

[tem 20mm Dia Threaded Coupled Rebar .
Proiect: PI Staff Accomodation - 5998
Pﬂowecf Owner: AD NOC Main Contractor: SK Engineering
Consultant: E C G: Source: Steel Rebars from Site
Supp 1[er Butech Internatwona1
Date of Sampling: 13/02/2012 @ 10.00 AM
[ocation: PI 5998 Project Site
Client Ref: CBT Sample-002

Specification BS 4449-1988 & 1997

------- Dimensions ------ Area uTL Fracture Type Fracture Locatwn [,,{S
(n] [m?]  [kN] A,
44,
200(081) Coupled Rehzr 255,00 314.16 ﬂjp' ‘ @){)4‘)’.'. ...... {Z(/
Tested By - ...cemovvinennnn. Date  \ ... .

Worksheet Comments

* Test Instructions

*App’ { Tensile Load to the Coupled rebar sample at a rate of 120mm/min
*undil_Fracture.

*Tensile Strength calculated based on the nominal.area given in

*BS 4449 1997

Test Report to Include:
Nominal Bar Dia (mm)

thomga] a[ead(rngg wifee (e i ley

Sreaking Loa n _

JrS (4/m2) t\ e Sk Bopireriy Mo ewel *f:?@
Fracture Location ' ey
Scmp]c no. Z— Ap//()C %M/ /

§-02-2-12 _
Sawn By........ Machined By........ Spare Material. . Bin Number........
Qvertine Machining Transport Delivery Postage Cther Initials

3
o 4l # £ 4 .. L #. e TTOEYN




FROM ‘BAUTECH INTERNATIONAL FAX NO. 843471783 1 Jul. 2812 4:87PM P2

Exova Limited (Abu Dhabi)  28/06/12 Time 15 4 -
0 Bk oros . Date 28/06/12 Time 15.43 Opld BDA

A203676 WORKSHETET A203676
Client Crown Emirates Contractin .

and Real Estate ’ S?E ”g A2°365?7g2I55“e 1

Kg 885 g1815 ' -

U Dhabi

H; Ord No | RV #
Contact Mr. - | - Date Instructed 28/06/12
Tel No 026211002 Date Received 28/06/12
Fax No 026255445 . Date Required 02/07/12
Material CARBON STEEL - Engineer . Mechanical Test

Item 20mm Dia. Treaded Coupler Rebars -

Project: Service building for ADNOC HQ

Project Owner: ADNOC, Main Contractor: Crown Emirates Real Estate LLC
Consultant: Crown Eng.. Consultant Supplier: Bautech International
ate and time for sampling: 27 ] Hrs

Specification  Client Requirement
shwxrirrik W T TNESS R E 0 I-RIE frewbkstass

Area UTL Fracture Type  Fracture Location 78
e (M)
- 6 s,
“451¢001) Coupled Rebar ~ = 7T " R R - G2y
1D:1 - |
e 1444 | .
456(002) Coupled Rebar - 000 YO0 e S 6'2 ?_
10:2 | | :
2o i 044 |
457(003) Coupled Rebar g.0o 0.00 B0 ... ; o— o 46 1=
1D:3 o g ’.
Tested By

Witnessed By

Worksheet Comments

* Test Instructions

*App] Tensile Load to the Coupled rebar sample at a.rate of 120mm/min
*undil Fracture.

*Tensile Strength calculated based on the nominal area given in

*BS 4449. 1997

Test Report to Include
Nominal Bar Dia (mm)
Nominal area (mm2)
Breaking Load (kn)
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REPORT ON MECHANICAL PROPERTIES OF STEEL COUPLERS

Contrantor Dl Techmeat Cunsicnchian
Addiess Dubar UAE
Caonsultant Development Consultan!
Chent nanie: Damnc Star Propories
Projec: name Toe Come
Vroect No 45
Ptrgict Locaton Business Bay
Sample Descrption 20 mun Deformed Steel Rebar with counie:
Type of Couple: Threaoes
Source Sie
Suppler / Manufactiure  Gaillech Intermational
Senders Re! NP
Sampling Methoz NP
Structural referance NP
Sample Cendicate NP Repa Nrr TSTR.10447
Sampled by Contiactor iab Project Ne P0133.10
Sampie Size iNos, 1 Samping Date J% 040G
Sample brought by Ceontractor Date Sample Redawved  NUQB 20N
Lot No NP Tomwe Resivnd G T
Lot Swwe (Ton, NF Date of Tes' G820
Tested by L2 Repen cate KR
Test Results S—
Soacime: * o ;
Lab Sampie N 1STR-104/a
Nomina! Cameter of Stee : M My
Quter Diameter 0 Lcuple: 1y a2
Crgral Lonyth of ooxipier L 4 a6 ]
Permignent $longotion &t b 6 i rm ) U2
Nomvea! X-Sections” Arma 0! bar v mm’ e
Ultimale tensiie stress i Nanm' ) 519 16
Faiiure made Bar Falure
Tos: Metnag Tensre B85 4449 1997 Ancey & BS EN 100025 1690 BS 8110 Part ¥ 1857 Clause 3 12 516 D
PACINGGE vy At None
Remarks None
o 4 7
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